

METALCENTER-PRO HUNG

SZERELO U.3

2310 SZIGETSZENTMIKLOS  
HUNGARY

page 1

<b>Inspection Certificate 3.1</b> EN 10204:2005		Coil 100155346B	Batch E20971-2-2	Packing List 1.158.015	Order 3069889 - 3	Customer 03041006
Pieces	2	weight net			1052,00	
Lot Number R3045735, R3045734						
your order		MAIL FROM B.SZTRUCSKA				
customers material no.					article no.	7010335
Sheets 0,6 x 1000 x 2000 mm						
Cu - DHP		EN 1172				
<u>mechanical test</u>		nominal		actual		
		min.	max.	min.	max.	
thickness	mm	0,58	0,6	0,58	0,58	
width	mm	1000	1002	1001	1001	
length	mm	2000	2010	2001	2008	
tensile strength	RM N/mm <sup>2</sup>	240	300	275	275	
yield strength	RP 0.20 N/mm <sup>2</sup>	180		199	199	
elongation	A 50mm %	8		33	33	
hardness	HV	65	95	79	79	
embrittlement test				test passed	test passed	
<u>chemical composition %</u>						
P						0.0318
CU						99.9600
AG						0.0010
material test				phone	:+49 541 321-4245	
person in charge: Mr. Teupe				fax	:	
(This computer generated letter is valid without signature)				mail	:bjoern.teupe@kme.com	